I 3kiE

PO B SR AC 2w el L A 2 2L
A, T AR BB W A5 AU 4 T 422
PLHHE AL 4i90 52 an)a RE RS 5
HFamBLRE, DMEH R AR . 407 ah Uk 2o
Weeid o Br g 5 U WIS AN, AT
LB

PROLOGUE

Thanking you for your purchase our products
sincerely, please reading the manual book before
operation, the book introduce some points how to
operate, maintenance, and safe. Please keep it
carefully for reading in the further; you will be not
informed if the file has been revised. Please set

sample as standard.



H& INDICE

R ]
BEFORE OPERATING

Oftah
Lubrication

PAGE

OFEhErah
Manual lubrication

CrH R Gk
Filling the HR device with silicon oil

O ERN T
Threading

Otk (24F, 38,44 ED
Threading diagram (2,3, 4 needles)

W ilak
TEST SEWING

COFEBITE S f

Presser foot pressure

XS EE W1
Diff feed retio

OB WY
Stitch length

OeRh 3 rw
___ Threading tention

B ER bR
MAINTENANCE DURING USE

OaE LT
Cleaning the machine

ek
Replacing the needle

12

(o e Lt 0 05 5
Checking tha oil circulation

13

Ot 3 2 0040 27 55 W
Checking and replacing the oil filter

(C#HL M

Replacing the oil
CMNEESNE

Standard adjust table

O HE HE B F 45
Spare Parts Table for Standard Measurement

14
15

16

17- 64



A\

ATRZ

HNFdaNESEHEE RNESAFENTNE
2. WEMEXFRNAE, REMBITINE,

* ERLRIERSFTARAEE PHEAMETE
H. RUmfEs, ®ENTERREDTH,

* EEIEEAR, WFEERaVOE FWET
RESWp T2 EN0E,

* EREANiTRE. WY, NE. TR, 86t
LR, LELEFRY, EHSRUKRE. Fl
EEH'FHHJME. Rl BTl

—

EAEALSENNRET, EXNER0EE N
th e SRR . R R R D
i, e REEE, SRR,

WERHAEE, MikkEEED, N
xR TRESL.

=— O

« EMFRA SN, Fo W RN,
o fEend i A Ll

» ATERESR ENERFAERSOYN. B
FARBFA . WTFREN,

A

OBSERVE THESE SAFETY PRECAUTIONS

Though Sunshine takes the utmost care to
produce safe sewing machines and devices.
operators should follow these basic safaty
rules,

® To prevent accidents, do not remove safety
devices or parts while operating the machine.

® [o not leave tools other unnecessary objects
on the machine table while operating the
machine,

® Before maintenance,adjusting,cleaning,
threading or replacing the needle, and to
prevent accidents. be sure the power is

turned off, Check that the machine will
not operate when the pedal is pressed.

II'_.E— Note

n case a crutch type motor is used,

it will keep on rotation by inertia
after turning of f power supply®. If the
machine pedalk®is stepped oninadvdrtently
.it is dangerous because the machine
will move unexpectedly.

Keep on stepping on the pddal until the
machine comes to astop aftet twrning |

off power supply. |
% ) A

i /
= |

@I

<
&

® Turn the power off before leaving the
machine table.

@ In the event of a power failure, be sure
to turn the machine off.
® Check that the machine is securely grounded.



aiRnIE

Schematic diagram of the machine table

Cut the table refeming to the diagram

- | H || —
9 di B = ot
S ES=<=hi NISN
hf) 1
{yo ]
$19.5 4-¢255 —
357
312
0 203
" —75—o
J Ve R 2
r € &
o
8 =
3 50 —
102
72 —=
Ve Y Q
& & r;\
T Y
° _¥___\-.&_ QL\Q 3 i =
N J 4 v %)
< %
ii P W7\ s N
T\ ¥/ 1
wn
T @
(2]
n
&
N o
N
& &
2
33+ ] @ =
o N
g 66 AN
. B 7N A
s Y N\ o
(:) e ™ /13/9:\% \
(o o~ .
% /E:
/ °O/
3
.
Q o Ly
& Y [iinh
4 ) [l
8
32
e 48—
69 —]
247
284
316
362




o=z | s
EBEFOREEU ﬁj\: IEH
OPERATING Lubrication

Jonvi ek A b s T L 438 B L 4%
Z B RS UF. B MR AR T LRy,
R AR FE e .

After filing the oil pan, the oil surface

should lie between (H) and (L) lines.
Add oil, when the oil surface reaches
or goes below(L).




agmzn F B

BEFORE R
OPERATING Manual lubrication

FEA MR ESE VM i R B WG9 Apply 2 or 3 drops of oil by hand when the
e, eCAHS BRI B T, St machine is used for the first time or has

#52~37% M. been left unused for some time.

= IR AE AR i
HIGH SPEED SEWING
MACHINE OIL




FohtG A (962W)

Lubricating with grease

I i 1 B Ik o et N AR N T N

AN A AT R AT

Ll FI I 2ol SR -2 fea (TITGIT SPEET
SEW NG MACIHLINGREASED

Tha sawing maching shavld be lobricaad with
graasya mangally before 10 is vesd far tha first
Lirres car Aller A period af bresk, Please add!

reA &8

Please use 1he HIGH SPEED SEWIRG
MACHINE CREASE specili=d by our
COTparaion.



Al HMHREE LM

BEFORE Filling the HR device
EERATING with silicon oil

BT Uik d ek vk I, =5 Fill the device with oil before it is too low in order
TRAHRA BN, to prevent needle thread breakage and fabric

damage.

W BT ErEERDh, SR WA Y)HE Note: Use our recommended silicon oil.
ARG NG B BLA A BB P & (UNION CARBIDE CORPORATION)
UCCL-45(350)




A =t N
i SRS E
OPERATING Threading

AR kECHEIRAR, FTPAME (358).

Open the eye guard and three JEE BRIP4 5 5 65 21 k4% B2k ]
4 EONSIS: 4 Press down. JEr.
fah 1 Replace the looper thread

take-up after threading.

The looper thread take-up
comes out.

10 L) AR AR 4) 4 »
GRS E—iR.

Knot the preset thread and the
thread being used together to
thread the machine.

g5
MBI EHET, B
RTS8
Needle thread o
Tirm the knots off neatly . ;
before passing through
the eye of the needle to
tethread.

o

Fith LR B AR, G2
BRI REE TR,

Be sure to thread the ma-
chine correctly by referring to
the threading diagran.(See P.

FEHE. Mg
HER B E, YY)
LIRS 3
Looperthread, Top
coverthread
Trim the knots off neatly
after passing through the
eye of the looper




AR FEEE (281, 3%, 4%

BEFORE Threading diagram
OPERATING (2.3.-needle)

s ks (B) , W (B)  fKEEEEH (D)

£ (A) Jinm. ikastre A (C) . If the top cover thread is too
Broken lines (A) For more If the top cover thread is too  tight, use broken line (D).
L stretchable thread. P loose, use broken line (B).If

the top cover thread is stil too 7.
e loose after thread with broken
Solid limes line (B), use broken line (C).
for ordinary thread

AN KIARIT | S hgR /AR i KB R H B8 (E) J5 1,
For more For less Broken lines (E)
stretchable stretchable For more stretchable thread @

thread thread




R [ERRED[BR 1 B SR &

TEST SEWING Presser foot pressure

R TR 3 ) B S R DL MR O iR 4% @A TR . AEREIRAT- T-RESH IR RER 1y, 3 B4R —
YEEShf .
Loosen adjusting (1) nut and turn adjusting screw (2) tto adjust the presser foot pressire. It should
be as light as possible, yet be sufficient to obtain the proper stitch formation.




5 m LELL AT

TEST SEWING Diff. feed ratio adjustment

ZHL R EBRARIBIHO)S, LM
LB IR, SRR REO.
Loosen nut (1) and move the lever up (2) and
down to obtain the correct differential feed ratio.
then tighten nut (1).

#a /)N

A To shrink




8@ SRR E RIS

TEST SEWING Stitch lengh adjustment

ORISR ML, Few T, ST %
OhafEE .

@i RF SR EST B M4 S, BB T, iR
HE BT B A B A B A

TE: SRR J3E 0 ) 61005 5 A R 80 22 B Lb
Z AT,

While pressing the push button. turn the
handwheel to seek the postiton at which the push
button gose further into the depth.

Then, keeping the push button pressed, turn the
handwheel and set the desired scaale to the
aligning mark.

Note: Stitch length adjustment must only be made
after the differential feed ratio has been
changed. NS

- ,‘ Aligning Mark B 1 /)\
7o /" Fine

b
Fin

Handwheel

SHEERMIRA |
Push Buttin




R s NN

=T SEWIES Thread tension

B0k JIIRRBRYGR BT, 5 T B E0IR RB R
O, LSEHRBIRIAG, 5 E] 48K A8 iR
T @ A HE AT i
Mack tension adjustments with the needle -~ ~
thread knob (1), top cover thread knob (2),
and looper thread konb (3).

s

%
4 ’ LNz
To tighten
ER

To loosen

- 10 -




{ERDHRE HEZERE

MAINTENANCE : :
DURING USE Cleaning the machine

BEAIBEM NI, DASHRORY SO A oF R B S .

Mainly the slots of the needle plate and the
feed rows should be cleaned.

-11 -




EERPERE

MAINTENANCE
DURING USE

&t

Replacing the needle

OK! NO!

HEREDF BTG, WS B )G A,
P 1) R AT %K
S oJ2 [ 0 4 8 LAY e E R
*Check the needle carefully to see that the
scarf is turned to the rear of the machine.
*Insert the needle to the proper depth, and
fasten securely.

OK! NO!

g M & 5
- Scarf

f/
4

EAERST
Standard needle
SRS
NEEDLE SIZE
2§ 3§l
2-needle 3-needle
JREF R UY128GAS
Organ UY128GAS
[ UY128GAS #9 #10
Schmetz UY128GAS

[EEREE] S A TEHOERER I 2.

~: ¢ [Note] Do not remove the

screw.

{3 P AT BB SR R AR
Be sure to use the allen
key wrench packged in
the accessory box.




ERPIRE BmEKHRIEE

MAINTENANCE . oy s .
DURING USE Checking the oil circulation

N Operating

A

- 13 -




BRI HIBE AR R B i
MS&%TEE%’;%E Checking a_nd_ replacing
the oil filter

AR IR, &5 T MR U7 T AR, e — K.

Check and replace the oil filter every six months.

o2 A0 S e g O IR H AT — K
CHECK AND REPLACE
EVERY 6 MONTHSIA

TE: SEABEMIE A UTHRERE, FHIF FIRESIEA.

NOTE: On machines fit with a UT Device, remove the solenoid bracket.

- 14 -




MANTENANCE B #

DURING USE Replacing the oil
MMM e, FEAEAETBAAG 1B A G . Replace the oil one month after the first use

ARG, 6fE ] EHR—K. and every six months thereatfter.

PEAME2 R (See P1)

- 15 -




8568 ATk S Wk

8568 Adjustment Dimensions

(mm)

8568-01CB

8568-02BB

8568-03EB

8568-04DB

8568-05MD

8568-06HD

8568-07FD

8568-08AB

o | W JQ%L% = | L | [ | s
224 10.2 4.8~5.1 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
232 9.8 4.4~47 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
248 8.9 3.6~3.9 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
256 8.5 3.2~3.5 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
264 8.1 2.8~3.1 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
348 9.4 3.6~3.9 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
356 8.5 8.3~8.7 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2
364 8.1 2.8~3.1 | 8.3~8.7 | 4.5~5.0 17.0 0.8~1.2




17

8568-(6)
8568 20

8568~ (1)
568— 22

8568-10)

17-



Ef& 4 Bushing Assembly

= = PN = =
Re}?jl\?o. Pf;t I?I?) Regif’tj\lo. L Description %mti

1 30101003 250215-2 ishil machine frame 1

2 30103036 N IE S R iR ] bushing 1

3 30103037 e bushing 2

4 30103042 210297 Ik e 1A bushing 3

5 30103018 A EE bushing 1

6 30103039 250141 BEEMER bushing 2

7 30103017 A LB bushing 1

8 | 001039} _ . . oMM Oring ;1
9 30103038 IREHE S bushing 1
10 30103035 H I 4h & 1 bushing 1
11 30122039 MiE) plug 1
12 30103021 250135 TR AT E R bushing 1
13 30103010 FHIER bushing 1
14 30103019 Pl 1 bushing 1
15 20103014 P S bushing 3
16 30121001 255020 ATMN=S pipe 1
17 P03005 B 4X8 pin 1
18 20622019 210586 HES] plug 1
19 30103077 H A& 1 bushing 1
20 30103079 FEENIEF T bushing 2
21 30103078 IREHE S bushing 1
22 300441 by machine frame 1
Wl K1 2 HE 2 R T R AS I B LSt 1K 2 o

L —_———— . ———

18-



-19-



—. ZE5#{f Frame Assembly

Jr'5 5 ST P Description &=
Ref. No. Part NO. Ref. Part. No. Amt.
1 301830001 250117 ML IBET shoulder pin 4
2 30111001 206590 HY A 0il level gauge 1
3 30122004 240228 HiE) plug 1
4 30122006 240052 i plug 4
5 30122008 208173 HiE) plug 3
6 30122005 240110 HiE) plug 1
7 H01001 240001 4k 18 ring 3
8 30112001 255002 DI filter 3
9 30112002 250049 AR cover 1
10 S01002 7017 B2E] M4X6.5 screw 2
|11 | 30122010 240127 % mark 1
oL wosoo | w069 | B 28xd L pin | T
13 30137001 250233 mmﬁiﬁ?ﬁ_-m_-_mét—i;k_& ______ o
14 30122007 205088 HiES) plug 1
15 S01004 7019 B2ET MAXT.8 screw 1
16 W01001 303448 g 4 washer 1
17 S12004 4556 B24T M6X 10 screw 2
| 18 | 20131063 | BRI sticker 1
| 19 | 30137003 | | | WM 1 sticker | 1
|20 | 30122036 | !___ul;%__[____st_i;;ei _____ ]__1__i
o O T N
22 30101005 250003 ¢l _E;?L_-_-_-?oij_c:;)v_el-“_(l;i—gkzg-_-_-_l-_-
23 102001 7084 BEFE M4 X8 screw 8
24 30122003 250004 A R gasket 1
25 30101004 250069 T AR top cover plate (left) 1
26 30122002 250020 T e i B gasket 1
27 30131003 250215-2 FIbRM name plate 1
28 001001 0%UfE 15X 2. 65 o ring 1
29 505001 B2ET M10X27.5 screw 4
30 W02003 #pE 10 washer 4
31 P01001 i pin 2
32 P02001 i pin 1
33 30101068 R 1

-20-



8568-(6)
568-49

8568- (1)
568047

B568-(3) |2~
568148 | 1%

8568- 45
5681 52

8568 44)
568159

-21-



—. B Cover assemblies

IAeas B 5 S A g Description o=

Ref.No. | Part NO. Ref. Part. No. Amt.

1 300134 250016-AUD [ HLkZed () arm cover (left) 1

2 301511001 5242 Bk A i MR T screw 1

3 30122014 250017 Bk A i 2 o ring 1

4 $01003 7021 WRET M4 X 12 screw 11

5 30128001 240263 18 washer 1

6 300133 250149 E OB arm cover (top) 1

7 30122012 240226 W plug 1

8 20711002 179107-05 bR 0il sight window 1

9 30122013 250019 g o ring 1
_ 10| 30112003 [ 250021-UD __?E?_?}i%:__ needle bar cover L]

11 v 30112082 1 TP needle bar cover 1 !

12 $01004 7019 25T M4AXT.8 screw 3
(13 43011208300, . GLEBTELUE |, thread taketup guard assy , 1,
o Dosotzoss LoD ammigm 1 thread takewp guard ] 1)
w5 Lsotgesa 1 P i1 £ % O W finger guard | 1|
16 L osowoot L | mmwxr 1 serew | | _3_]
v weroor [T T Dm0 vasher | 3 ]
18| soli2ss | R bracket L1

19 301511002 PR T screw 1
.20 | 30112006 | 250023 Mgy | threan takeup cover | 1|

21 ' 301511002 7052 PR T | screw o2
22 | 300135 | 250005  [BERLRER (WA | looper thread guide cover | 1
23 1 W01003 207924 C HpEe o washer 1

24 30111004 250022 A A puller cover 1

25 301S11003 7075 ARy IR screw 2

26 301530002 7089 o ) 5 B WRET screw 1

27 30127001 250051 CIGSS flat spring 1

28 501002 7017 25T M4X6.5 screw 2

29 501007 7023 IEET MAX13.5 screw 2

30 30122015 210025 R e T cushon 2
(3L _Woi004 | _ 204585 | _ M5 _ | _____ washer 2]
(B2 SOttty 7024 g MRETWSXI0 serew 2]

33 30111003 250257 AL eye guard 1

34 S01006 W2E] M3X4.5 screw 2

35 01002 202875 g 3 washer 2

36 30112005 250256 P e bracket 1

37 W03001 5 6 washer 2

38 301520001 7066 e e ] i R T screw 1

39 30112004 250255 e e bracket 1

40 S01004 7020 WRE] M4X 7.8 screw 2

41 W01001 303448 g 4 washer 2

42 30137005 PR sticker 1

43 30337001 Fi bR sticker 1

44 300136 250011 FIER =) arm cover (top) 1

45 300657 b R (B bracket 1

46 501003 7021 HEANMAX 12 screw 4




47 30101070 WLk /e i 1
48 30122034 WLk e i 3 o ring 1
49 30101069 s 1
50 30122035 g o ring 1
51 30101071 IR 1
52 30101075 bR bracket 1

-22-




-23-



=. %534 Cloth plate assemblies

i

)

=

Fe'5 5 SN 5 W% Description i)
Ref.No. | Part NO. Ref. Part. No. Amt.
1 S01005 7020 BEET M4 X 10 screw 3
2 S02001 7043 B2E] M4 X6 screw 1
3 300139 250052-BSD | Zcgk & i: (Wi | bed cover (left) 1
4 300137 250074-ASD |fi5%55 55 (W) | bed cover (right) 1
5 S01003 7021 B2ET M4 X 12 screw 6
6 30115001 250071-91 HERR cover 1
7| 300138 | 250039-SD |MWmALfF (Wi | side coverassy | 1
8 301520004 , 250037 . MIFESWEE screw |
o | soizsoon T poron 1M spring 1 2
10| s0is20005 | 250008 L WAL+ pin_ 1
| w0l E e L EeXa w12
12 S01002 7017 H2ET M4X6.5 screw 2
13 30122015 210025 (AR cushon 2
14 301530002 7089 Jo ) 5 FEHRET screw 1
15 NO1001 4821 WERE M4 nut 1
16 30112008 250047 RPN bracket 1
17 S01004 7019 HEET M4X 7.8 screw 2
18 30127002 206023 N 5 flat spring 1
19 30101072 “H 1
20 30112079 NFEWEEG 1
21 20528017 T washer 3
22 30101013 55 75
23 30111020 “HHW 1
24 30111021 HHEW 1

_24-




-25-



V0. TF#hEf: Hook shaft asscmblies

Frg (i) xS P Description #H &=
Ref. No. Part NO. Ref. Part. No. Amt
1 30102049 250501B-91 Th crankshaft assy 1
2 3010500100 | 2505009-92 AT connection assy 1

3 ] sow008 | 7015 AT M3.5X13 | screw | 4

4| 30104002 | 950008 | Fémdks | crank | 1
5 S05002 4534 H2ET M6X0. 75X 15. 2 screw 1
6 $12002 4545 BRET M3 X4 screw 1
7 30103004 250506 e joint 1
8 $12003 4555 BRET M6 X7 screw 2
9 S10003 4547 B2AT M6X0.75X5 screw 12
10 3012400300 | 250508-91 ESEHZS bearing 1
11 30103006 250508 SRR bushing 1
12 30103008 250543 JafhE bushing 1
13 3012400400 ESEHZS bearing 1
14 30125001 250511-1 ki) ik gear (lower) 1
15 30103009 250530 MK bushing 1
16 B01003 250504-91 Bk 63047 bearing 1
17 301511004 4019 bt XHRET screw 1
18 W02001 202286 P 5 washer 1
19 30108001 250514 h R Bl cover 1
20 S01004 7019 W2AT M4X7.8 screw 2
21 30101015 250515 S e machine puller 1
22 $10009 4541 BRET M6 X8 screw 1
23 S12001 4556 BRET M6 X8 screw 1
24 30128005 240126 Pl washer 1
25 S05003 4501 BRET M5X 10 screw 1
26 30102003 250507 BER shaft 1
27 001001 206837 O%UE 15X 2. 65 o ring 1
28 30135002 206050C [F] 20y timing belt 1
29 30126001 250595 RERiE| adjusting bar 1
30 30109001 201074 bt X guide 1

-26-




8568 (1)
5680— 3 1)

-27-



T, E#EIEBE Main shaft asscmblies

75 () SN P Description &=
Ref. No. Part NO. Ref. Part. No. Amt
| L _j 30104004 | o50516802 | FRETHES motion assy | 1|
2 S10004 45992 BEET M8X1X 12 screw 2
3 S01011 7028 B2ET M5X 10 screw 2
4 S08001 7153 B2ET M6X0.75%X3.5 screw 1
5 S11001 7152 B2E] M6X0. 75X 6 screw 1
6 30103015 250526 HhAE bushing 1
7 30102005 25051 7A st crankshaft 1
8 3010500300 253500-92 EFF A connection assy 1
9 T 01003 | 0m T wxiz screw | o2 |
T T R T A S T
11 30104006 253501A 5L A crank assy 1
12 S05002 4534 B2E] M6X0. 75X 15. 2 screw 1
13 30103004 250506 Pt joint 1
14 S12003 4555 BEET M6X0. 75X 7 screw 3
15 S10003 4547 BZET M6X0. 75X 5 screw 11
16 30109003 250524 R RN balance weight 1
17 S10002 4514 BRE] M5 X5 screw 2
18 30102006 250518-91 Hh shaft 1
19 3012400400 250529-91 MHESEHHIZS bushing 1
20 30103012 250529 A E bushing 1
21 30125002 250521 R F P A R gear (upper) 1
22 3012400400 I ER VI bearing 1
23 30103014 250528 A E bushing 1
24 B01005 Bk 6203 bearing 2
25 30102007 250519 Sl shaft 1
26 30101067 250523AUD Fhe (ZuF) handwheel 1
27 S12001 4556 BRE] M6X 8 screw 1
28 $10009 4541 BRE] M6 X8 screw 1
29 W01004 204585 HIE 5 washer 1
30 505004 4501 BEE] M5X 14 screw 1
31 30104033 EEAT AR motion assy 1
32 B12001 iES) plug 1

-28-



8568-(5)

5681 28
8568- 25
8568- (1) 5681— @3 ]
568026 |~ ’ -

r 8568 (8)
H 3568— (4 5681— 29

/l 5681- 27

—— L.

85682 I/ 3
Sy Bo68I-80
N g R,
D

2M % (2-needle) 3Hk(3-needle)

8568-19)
568131

-29-



7N~ EFFFEME:  Needle bar asscmblies

Fe'5 (A=) ST 5 % Descrintion oo
Ref.No. | Part N0. | Ref.Part.No. b Amt.
1 30102008 251000-91 B AT 1
3 301511005 5325 EFAT ALK IRET 1
4 30105005 206052 EIFFIERT link/needle bar drive 1
5 30102010 206053 BIFFIEAT N pin 1
6 B07001 240098 & 8X12X12 needle bearing 1
7 30128006 240101 BE ATl washer 1
8 30109004 206063 GRS block 1
9 30109005 206062 TS guide bloce/needle bar 1
10 301511024 7082 TP T AR IR ET screw 2
11 S01003 7021 AT M4 X 12 screw 2
12 30127003 251009 BRI latch 1
13 30123002 179040-05 F# psponge 1
14 30134001 257518-56 3564t needle holder 1
15 S10005 4554 PRET M3 X3 screw 2
16 S10005 4554 PRET M3 X3 screw 3
17 30115002 356411k needle plate 1
18 301517001 5373-HC EFBOIRET screw 2
19 30109006 251007 ARILD bracket 1
20 S01004 7019 BRET M4 X 7.8 screw 2
21 30134006 2405 needle holder 1
30134004 24851, needle holder 1
22 30122018 240123 Bl P £ cushon rubber 1
23 20523003 202176 MHEST oil wick 1
24 30112009 206524 T 0il wick retainer 1
25 30102009 206061 ERATEL K 1
26 30102067 BT A 1
27 30105020 B AHIE 1
28 30102069 BT A AR 1
29 30109027 (ARARIEEN 1
30 30123019 AR IR 1
31 30109022 A e 1
32 30123020 AR 1
33 30102068 EFAEELK 1

-30-




-31-



t. £ EM Needle guard asscmblies

Fris ft = ZFEA S P Description ¥ &=
Ref. No. Part NO. Ref. Part. No. Amt.
1 B01001 Hhik 6004 eccentric assy 1
2 S10006 4539 BRET M5 X6 screw 2
3 3010500600 255501-92 R LA connection assy 1
4 S01008 7015 B2E] M3.5X 13 screw 2
5 301511024 7082 TP T RERE] screw 1
6 30104007 306093 L AR crank 1
7 301512001 5084 AR IR AT screw 2
8 30126003 205495 A 5 pin 1
| o _|_swon | osisis | BE | shatt | _ L_ ]
| Lo soipsoor . 206748 L B felt 4 5]
11 20523003 202176 &k 0il wick 1
12 30128008 240102 Pl 2 washer 1
13 H05001 205061 £k 10 ring 1
14 30122019 2040524 MiER) 0il seal 1
15 30104009 951519 AREE S lever assy 1
16 505003 4500 BRET M5X 10 screw 1
17 W02001 303067 P 5 washer 1
18 S01002 7017 BRET M4 X6.5 screw 1
19 30117002 257551B JE P ER Y needle guard (rear) 1
20 30117003 957553 (AR needle guard (front) 1
21 S01012 7031 B2ET M2. 5% 4 screw 1
22 001001 0%UPE 15X 2. 65 o ring 1
23 30110002 951517 Lo ™4 Eccentric 1
24 30122017 Ve iiE) 0il seal 2

-32-



-33-



J\. BEEMA Looper asscmblies

Jrg = S P Description £
Ref. No. Part NO. Ref. Part. No. Amt.
1 3011700900 257550-91 e looper 1
2 30104012 252007 LR looper holder assy 1
3 S01004 7019 I2AT M4X 7.8 screw 1
4 505004 4501 B2ET M5 X 14 screw 1
5 W02001 303067 P 5 sring washer 1
6 501014 7085 BZET M6X 0. 75X9. 6 screw 1
7 20622019 HiE=) 0il seal 1
8 30102014 252006 5 SRy shaft 1
9 30110005 252000 IOV eccentric assy 1
10 S10006 4539 IRE] M5X 6 screw 3
11 3010500800 252001-92 EFFALALE connection assy 1
12 S01008 7015 B2AT M3.5X 13 screw 2
13 30109007 252010 AR balance weight 1
14 S01009 7011 I24AT M3X 7.5 screw 2
15 30104010 252002 RS crank 1
16 30128008 240102 PRI Eh ] washer 1
17 30102013 179399-05 HEAT pin 1
18 30128032 240049 HJE] washer 1
19 N01002 4805 B2RE M5 nut 1
20 30102015 252003 Lk block pin 1
21 30128010 208028 g washer 1
22 30108002 208029 i P4 P collar 1
23 301512001 5084 AR REE] screw 1
24 N01001 4802 IREE M4 nut 2
25 30102012 252004 FE4A shaft 1
26 H05001 205061 ik 10 ring 1

-34-




-35-



Ju. FEEHY Feed dog holder asscmblies

2 11 =] S = . . =
Re?jl\?o. Pf:rt I?I?) ReE F;’if}t:?o “o Description %ot Amt
1 3011400700 257259-16F FERNIEAT A UL main feed dog assembly 1
2 30114001 356. 364141 F main feed dog 1
3 301530003 5590 FEBIEAT A IRAET screw 2
4 3010600400 252500-91 FERIEAT I B main feed bar assembly 1
5 30114002 356, 364754 differntial feed dog 1
6 20123019 202175 gk 0il wick 1
7 30103022 204129A ESiEl bushing 1
8 S10006 4539 25T M5X 6 screw 4
9 30102016 204128A Dol eccentric pin 1
10 301512001 5084 AT IR screw 1
11 30109008 205857 NEEN block/feed bar guide 1
12 30128011 204439A i Lot washer 1
13 301517002 5317 (i CafiinB AT screw 1
14 30109009 252504 PR guide (right) 1
15 30103031 206571 R G bushing 1
16 30109010 252507 ZENHR guide (left) 1
17 102003 7019 HERE M4 X T screw 2
18 30122020 206133 it oilshield 2
19 30109011 252509 DUESERL cover 1
20 30109012 252508 PR guide (lower) 1
21 S01005 7020 WEET M4X 10 screw 2
22 B07002 206128 ik 12X 15X 10 needle bearing 1
23 30109013 252519 IV REEN block 1
24 30108003 252520 il 14 el washer 1
25 30104013 206562 FEB)I%EAT YR link/main feed 1
26 B07003 206125 ik 17X 21X 10 needle bearing 1
27 30103023 252521 T Co gl £ eccentric 1
28 30103024 252522 SEAT T regulator 1
29 3010306500 252523-91 R E eccentric retainer 1
30 301530004 252516 1 AR IR AT screw 1
31 30128012 240125 [ESiaAYE spring 5
32 30103026 252525 B spacer 1
33 301516001 252543 i ) nut 1
34 S10002 4514 W2ET M5 X5 screw 1
35 301530005 206120 T RRIRAET screw 1
36 30103027 206119 TEA B bushing 1
37 30109014 206563 A guide block 1
38 30128013 200098 O washer 2
39 301516002 3044 NFHIEEE nut 2
40 301530006 206123 FEE)FRBET screw 1
41 30103028 206566 TENEATE bushing 1
42 30129001 206565 JT 11424 ] ring 1
43 30105010 206564 PR PEATHENT link/differental feed 1
44 30109015 251520 PR bracket 1
45 S01004 7019 WEET M4X7.8 screw 3
46 30102017 252526 (AN MRS pin 1
47 30127004 240122 AN RER spring 1
48 001004 206366 0%pE 4X1.8 o ring 1
49 30128032 204585 g washer 1
50 H05003 200555 & 5 ring 1
51 30103029 206569 PR AT YA pin 1
52 S12005 4546 WEET M4 X4 screw 1
[ 53 [ sowosowsoo_ | esesaror | a1 erame . ]
54 S01012 7031 oo Mesxa L serev (I
55 30102018 252510 FEE shaft 1
| 56| _ _S10002 _ I U IBET M5X5 | serew _ | I
57 30123005 207358 FEH felt 2
58 30103030 240119 PRI spacer 1
59 30126016 B BE T F pin 1
60 30127026 R T 3R spring 1

-36-




-37-



+. EZ#NE Differential asscmblies

Fris fF = SN P Description &=
Ref. No. Part NO. Ref. Part. No. Amt.
1 30103032 252531 TE block 1
2 30109016 259532 e X guide/block 1
3 30105012 252533 HEFF lever 1
4 505005 4531 BRET M5X 12 screw 1
5 301520006 5316 A RIRET screw 1
6 30108004 240271 4 P&l ring 1
7 301511007 1998-2 AR E] screw 1
8 301520001 7066 7R e ] 5 AT screw 1
9 30127005 252536 P spring 1
10 001005 240129 0%IpE 7.5X1.8 o ring 1
11 3011201100 252539491 FeRR LA bracket 1
12 S01004 7019 BRET M4 X7.8 screw 5
13 30122021 240162 S plug 1
14 3011201300 252664-91 YR T lever assy 1
15 30112015 252538 EREL scale plate 1
16 S01003 7021 25T M4 X 12 screw 2
17 30203019 240124 WHTE spacer 2
18 20109005 210171 REL B stopper 2
19 301511008 2905 BRET screw 2
20 W01006 201185 HIE 4 washer 2
21 301516004 210167 R EE nut 1
22 301530007 5486 W AR T IRAT screw 1
23 30128014 211301 P washer 1
24 301511023 PIREIRET (HD screw 1

-38-




-39-



+—. JEBIEH:  Presser form asscmblies

5 5 ZHA P Description no&E

Ref. No. Part NO. Ref. Part. No. Amt.
1 301530008 253000-91 A IR adjusting bar 1
2 301516005 253003 W RE nut 1
3 30127006 240112 1 s L spring 1
4 30104017 206139 JEJHEL Sk presser bar clamp 1
5 S01003 301S11009 | JEBELJLIRE] M4 X 12 screw 1
6 30112016 206157 JE LS E AR link 1
7 301520007 5386 =3 screw 2
8 3013002400 WA AT LA adjusting bar assembly 1
9 3010901700 253005-91 FH guide assy 1
10 S11025 7025 BZET M4 X 20 screw 2
11 30127008 240113 1 s L spring 1
12 30122022 253018 JE SV AR T 2 e 0il guard 2
13 001006 240095 OMIPE 8.5%1.8 o ring 1
14 30102020 253004 JE SV presser bar 1
15 30112017 253028 JE I 5 finger guard 1

16 | __S01006 | _ 7010 ~_ [ ! WREI M3X4.5 | _screw | 1 |

17 . _W01002 202875 . _ 2] I N washer _ __ __ __ _» 1 _ .
18 30116020 257460-40 240 JHI presser foot assy 1
30116009 248 il presser foot assy 1
30116019 348 JiHI presser foot assy 1
3011601300 356 [ Jitl presser foot assy 1
3011601400 364 [ JiH presser foot assy 1
30116015 240 (027) presser foot assy 1
30116018 248 R I (027) presser foot assy 1
30116005 356 (02%1) presser foot assy 1
30116006 364 C02%1) presser foot assy 1
30116003 356 (05%Y) presser foot assy 1
30116004 364 (057 presser foot assy 1
19 301511010 1170-3 S R ] W AT screw 1
20 30102021 2530081 EiEpAE il lever 1
21 30127009 253010 60 sl 35 spring 1
22 30108005 206156 el ring 1
23 301512001 5084 Hi A I AT screw 3
24 30108006 192024 $4 1 ring 1
25 30122023 2530084 0 s il e plug 3
26 30104019 206149 o AN T bell crank (upper) 1
27 301S11011 5187 6 s AN IS AT screw 1
28 30112018 253011 0 s TR AR link 1
29 301520008 5184 EEBRE] screw 2
30 30104020 206148 o HHARTT bell crank (lower) 1
31 301520013 Apr—22 F6 s AR 11 ] 5 84T screw 1
32 30102022 253013 EiEpASE il shaft 1
33 30112019 253014 0 AR T lever 1
34 S01011 7028 B2ET M5X 10 screw 1
35 30112020 253015 6 s A A bracket 1
36 S01004 7019 PEET M4 X 7.8 screw 2
37 S01016 4549 B2ET M5 X 17 screw 1
38 N01002 4805 IZRE M5 nut 1
39 30211006 P guard/presser foot 1ift lever 1

~40-



-41-



+=. MBE4EFEBM  Needle feeding asscmblies

Fr5 7 ZEMG 5w Description ¥ &
Ref. No. Part NO. Ref. Part. No. Amt.
1 30117005 957565 MR spreader 1
2 30104022 954516 MR8 lever/assy 1
3 S01005 7020 BRET M4 X 10 screw 1
4 501017 7022 I2ET M4 X 14 screw 1
5 30102023 254508 550 %h crankshaft 1
6 30108007 212039 4 collar 1
7 201511033 S071 &l screw 2
(8| 20123019 | 202176 | Mg L oil wick | _ .
9} 30123008 | povaps | PEAMMALEES ) felt | 42
10 001008 233020 0%pE 9% 1.8 o ring 1
11 30105013 254506 WRE R BIERT crank 1
12 510003 4547 BRET M6X0. 75X 5 screw 2
13 30126005 954507 T A5 Y block 1
14 30102024 254519 RSN IEAT shaft 1
15 30128015 206180 FRBEAT ] washer 1
16 H05004 306671 ik 12 ring 1
17 30110007 254501A M I A eccentric assy 1
18 $10002 4514 BRE] M5 X5 screw 2
19 30105014 254511 WELEFIE AT connection 1
20 30104024 254503 WEEF 55 A crank 1
21 505002 4534 BEET M6X0. 75X 15. 2 screw 1
22 30126006 254504 AT screw 1
23 30128032 240062 g washer 1
24 N01002 4805 R RE M5 nut 1
25 30128018 Erlic washer 1
26 30102070 15504 1
27 30105021 BINIET 1
28 30126022 AT 4824 1

_42-




-43-



+=. ME&EMH Thread loosing asscmblies

Jr5 ft 5 SFEA S g Description &
Ref. No. Part NO. Ref. Part. No. Amt.
1 3010403200 |  254000-91 AL RN TT lever 1
2 30103040 254022 e spacer 1
3 301511013 Jan-33 b B e R T screw 1
4 3010403100 |  254003B91 FAZE AN T crank 1
5 S05005 4531 B2ET M5X 12 screw 1
6 W01010 202868 £ 8 washer 1
7 30113001 254008 JUES L thread guide 1
8 S01004 7019 BRET M4AX7.8 screw 4
9 30102026 192120 JLeHT: pipe 2
10 30112021 254009 R bracket 1
11 S01002 7017 B2ET M4X6.5 screw 1

12 | wolool T washer | 1

13 | 3011300300 | 254023090 | “4Fitskdifk | tension conrol mechamism | 1
14 3011300200 |  254023F9U =EFd 24} | tension conrol mechanism 1
15 30113003 254019 JURS 74 bracket 1
16 30112022 244021 TR AR thread releaser 1
17 3011300400 | 954010A9U | VAZ4tE (55) tension spring assy 2
18 3011300500 | 954010890 | LM () tension spring assy 1
19 3011300600 | 95421209y | LM (i) tension spring assy 1
20 30113007 254020 AL AT thread guide 4
21 30113008 206203 AL AR T thread guide 4
22 30103041 206202 EREES spacer 4
23 30127010 306301 LERELE spring 1
24 301530009 5447 YT ARRET screw 1
25 3011300400 WA (59 tension spring assy 3
26 30113007 254020 ALk R T thread guide 5
27 30113008 206203 LR AR T T thread guide 5
28 30103041 206202 IEREESS spacer 5
29 301516006 208447-UA i IR RE knob 1
30 301530010 1817-2A Je gk ik screw stud 1
31 30128016 210319 Je 2k tension disc 2
32 30111005 208450~UA W 1k 5 spring shield 1
33 30127011 201037 W (58) spring (heavy) 3
34 30127012 201086 WEE () spring (medium) 1
35 30127013 201068 W (59) spring (lifht) 1
36 30111006 208448 L NI RTIESS ratchet 1

-44-




8568-(15)

568— @6)

856801D x4k
Except8568-01D

8568-01D,01MER 41 -
Except 8568-01D,01M 8568-01M (&4

8568-01M HZEH £ 4 gl

Put in accessory 8568-01M ><=@ @

8568-01MJETE Bt {4 A
Put in accessoryg8568-01M

8568~ 36)
5681- @7

-45-



+P0., #&EBH Thread loosing asscmblies

5 (=7 ZHA g Description no&E
Ref.No. | Part NO. | Ref.Part. No. Amt.
1 20608003 240201 4 Pl ring 1
2 301512001 5084 AR R T screw 2
3 30102028 253503 T2 e (R shaft 1
4 30128019 204107 By washer 1
5 W02002 201252 HlE 4 washer 1
6 505048 4527 BEATMA X 10 screw 1
7 |20622019 | . e el L
8 | noso0r | 205061 | 410 I ring 1 1 |
9 30101018 253504 JUES N lever 1
10 S05004 4501 AT M5X 14 screw 1
11 W02001 303067 g 5 washer 1
12 30113009 253505A Kol £k i thread take—up 1
13 S01004 7019 WEET MAX 7.8 screw 5
14 W01001 303448 HlE 4 washer 2
15 30113010 253507 — ALt 2k thread guide 1
16 S01006 7009 WEET M3X 4.5 screw 1
17 30113011 253508A JUES T thread guide 1
18 206530016 7170 WBAT screw 1
19 30112023 253509A ek thread support 1
20 30128034 202588 g washer 1
21 S01006 7009 WEET M3X 4.5 screw 1
| __22_ | 30112027 253544 _REMERESR | thread guide | 1 __|
23 30112086 . o EEB | guard(thread take-up lever) » 1 .
24 W01001 303448 I 4 washer 3
25 30113012 253545 B AT ik 28 )i holder 1
26 30113013 234521 JUES S thread guide 3
27 S10001 4535 2T M3 X4 screw 3
28 S01006 7009 2T M3X 4.5 screw 2
29 30112024 253516 UTE Je 2 e thread tension bracket 1
30 S01001 7018 BRET M4X T screw 4
31 30112025 234561 Je L b thread guide 1
32 30112026 253593 e 28 4 thread retainer 1
33 30127014 253517 W R 3 spring 1
34 301520009 W09070-2 P NEET screw 1
35 30112028 353506 Ko il 28 H AR thread take—up 1
36 30112030 253515 JUES Y1 thread guide 1
37 30112033 253511 WA /N 2 thread guide 1
38 30112029 253514 M It 2k thread guide 1
39 S10005 4554 BRET M3 X3 screw 1
40 30112031 253548 ML 1o 2k il thread guide 1
41 301516007 5526 S LB R knob 1
42 30127016 211388 SJe 2k 3 spring 1
43 30112032 253547 MR AR 2k thread guide 1
44 301530011 5387 P RNEET screw 1
45 20112033 137108 S thread retainer 2
46 30113033 =it 2k thread guide 1
47 30313001 A0k thread guide 1




“47-



+H. ITLMN M (8568) Cam assemblies asscmblies
= = = ¥ =N
Re?ﬁo. Pﬁt I\?O Re?iﬁ?o. w4 Description iﬁmt%
1 3011000800 | 253608-91 I s A1 thread take—up 1
2 $10002 4514 BRE] M5X5 screw 2
3 30101020 210353 HEEARED bracket 1
4 30102029 253525 AT T shaft 1
5 30127017 240115 5 spring 1
6 001009 303865 O%UE 4.5X1.8 o ring 2
7 H05003 200555 ikl 5 collar 2
8 S10005 4554 BRET M3X 3 screw 3
9 30102030 253526 T AHRITT shaft 1
10 30113017 253615 Tk 2 48 thread guide 1
11 S01001 7018 BRET M4 X7 screw 1
12 30112038 253527 i F stopper 1
13 30127018 253528 G spring 1
14 301520010 7087 P FIEET screw 1
15 S01007 7023 W2ET M4X13.5 screw 2
16 30128023 210955A )y washer 1
17 30101019 253612 FT LR 20 ) bracket 1
18 30112037 253614 T thread guide 1
19 W02002 201252 4 washer 1
20 .02002 4395 B25] M4 X 10 screw 1
21 30112036 253613 EEES At thread support 1
22 30128019 204107 R washer 1
23 30112035 953611 FT 448 bracket 1
24 20613008 210353 JUR27 thread guide 1
25 301S11014 2921 JuRs7 LAl screw 1
26 30113014 953533A FIE AL 2 thread guide 2
27 W01012 210585 g 2.5 washer 2
28 S01012 7031 B2ET M2.5X4 screw 2
29 301530011 5387 i BRET screw 1
30 20112033 137108 thread retainer 2

NItk

-48-




-49-



+75. VE¥SEME Lubricatrion asscmblies

FP'5 5 SN 5 % Description ¥ &
Ref. No. Part NO. Ref. Part. No. Amt
1 30121012 255003 il oil pipe 1

|2 [ 3012010 | oaonse | @ ] felt | ] I

3| 30126008 | vores | ) ein | ] L
4 $10002 4514 BRE] M5X5 screw 1
5 30123009 255021 L felt 1
6 3012101400 255039 g pipe 1
7 30127019 200136 3 latch 1
8 S01004 255005 B2ET M4 X 7.8 screw 1
9 30121007 240143 MiiN=g tube 1
10 30121005 240144 e tube 1
11 30121018 240135 D4 X O63hE tube 1
12 30136002 255038 TE Rk joint 1
13 20129002 202199 INERS clamp 6
14 30112039 255006 e oil guard 1
15 S01002 7017 BRET M4 X6.5 screw 3
16 3012101500 255007-91 e RES oil distributor 1
17 N01001 4821 2L M4 nut 1
18 30121010 240134 D4X DO tube 1
19 W01001 303448 P 4 ring 1
20 30121009 255010-91 e RES oil distributor 1
21 20122033 e washer 6
22 30121008 240270 D4 X D6 tube 1
23 30136004 200136 kg e Sk joint 1
24 30129006 202199 MERE OO clamp 2
25 301830013 200152 b g T joint screw 2
26 30136003 255035-91 T 7 R S pipe 1
27 301530012 255037 AT IRET screw 1
28 30121017 205113A D5X DT tube 1
29 30136001 200136 Rk joint 2
30 201530004 200152 IR AT joint screw 1

-50-




-51-



++t. WESMH 0il pump asscmblies

_52-

Fe'5 = S P Description &=
Ref. No. Part NO. Ref. Part. No. Amt.
1 3012000100 | 255040-91 AL oil pump assy 1
2 30102031 955024 T shaft 1
3 30120004 255025 TLAA rotor 1
4 30120007 255026 T A rotor 1
5 30120005 255027 TAEE rotor 2
6 30120008 255028 MR 5 cover 1
7 301520011 7105 THERIRET screw 2
8 505006 7026 HSET M4 X 25 screw 2
9 30125003 255019 MHERT Lzt worm wheel 1
10 S10002 4514 BRET M5X5 screw 2
11 505004 4501 W2ET M5X 14 screw 2
12 301530014 LV ET joint screw 1
13 30101023 255000 Vi oil reservoir 1
14 301511015 5138B R ET screw 1
15 20528014 202287A HpE| washer 1
16 S05007 4504 BEET M8 X 20 screw 5
17 30122025 255001 T P o ring 1
18 20136001 206233 JEMES filter element 1
19 301S30016 210200 PRET bracket/filter element 1
20 001010 206431 07U 38.7X3.55 o ring 1
21 300140 210201-SD JEIh A o5 cover 1
22 | S01003 7021 BRET MAX12 screw 3
[ o3 T 30131004 943002 e filter seal | 1




-53-



+ )\, EEMESEE T Silicon oil delice asscmblies
75 ft 5 ST g Description H o=
Ref. No. Part NO. Ref. Part. No. Amt.
1 30101027 255013 HUEHA H 4% needle cooler (lower) 1
2 S01015 7010 B2E] M3 X5 screw 2
3 30123012 255014 THA felt 1
4 30126009 210766 e pin 1
5 30121017 240117 DO5X OTHE tube 1
6 30127020 206115 A 8 bracket 1
7 S01004 7019 BRET M4 X8 screw 1
8 30123015 202175 SESS 0il wick 1
9 30129006 202199 MR OO clamp 2
10 30101026 255015 T silicone oil reservoir (lower) 1
11 30122026 255016 R cap 1
12 S01005 7020 B2ET M4 X 10 screw 1
13 3010102400 | 207065-9U ERYi AR A silicone oil reservoir (upper)assy 1
14 300141 207066-UD | LAEw & (i) silicone oil reservoir (upper) 1
15 30112040 207067-UD fikyh e cap 1
16 P03008 206781 B 2X6 pin 2
17 30123011 207068 ERTHE I felt 1
18 S01006 7009 BEET M3X 4.5 screw 2
19 W01001 303448 g 4 washer 1

-54-




@MMT

s @@m

-55-



I LAE A

Thread apool asscmblies

75 5 AT 5 % Description % &
Ref.No. | Part NO. | Ref.Part. No. Amt.
1 30102032 503-SA 3 IS thread bar (loer) 1
2 30128024 509 i washer 2
3 N02001 5476 B2RE M6X0. 75 screw 1
4 30101028 505SA Kek s bracket (3-spool) 1
5 30101029 505SA Tk 4e bracket (3-spool) 1
6 30102033 380A 5Ees spool pin 5
7 W02002 201252 g 4 washer 5
8 30101030 527-SA SSUEA bracket (3-spool) 1
9 30111007 381-SA FEA IR spool tray 5
10 30123014 507 AT AE cushon 5
11 30103044 382-SA e spool retaining fin 5
12 L02004 7102 I2E] M6 X 34 screw 2
13 W01003 512 #PE 6 washer 2
14 504001 4022 I2E] M6X 10 screw 2
15 30102034 502-SA 5 SR thread bar (upper) 1
16 30129005 504-SA B K AR L] joint 1
17 504002 4021 I2E] M5X 16 screw 4
18 N01004 4805 B2EE M5 nut 4
19 30111008 383-SA e bracket 1
20 30113018 384 SeiE thread guide bar 1
21 504003 4014 BRET M4 X 25 screw 1
22 30101031 597ASA (TRURSE S bracket 1
23 30111009 233-SA [t 72 7 holder 1
24 504004 4012 B2ET M4 X 15 screw 3
25 N01005 4803 IR EE M4 nut 9

26 | 30113019 293A __ Mgk _ | thread guide bar(5-spool) | 1 _

2T 30113034 __ Mgk _ | thread guide bar(6-spool) 3 1 _
28 30103045 506 JURZTEES thread guide 5
29 30122027 386 i rid cap 1

-56-



EBR T CBAERAEND

machine table mechanism (put in accessory)

-57-



—+. WMEBFENREY 0il plate asscmblies

-58-

Fris = SN P Description ¥ &
Ref. No. Part NO. Ref. Part. No. Amt.
1 3010103200 9048 LANRET (— ) screw(set) 1
2 301516008 206336 FEAL [ E IR B nut 4
3 301830017 4512 FERR N 7S FHIBET bolt 4
4 20131029 206337 K washer 8
5 20131030 205764 e rubber cushion 4
6 30103080 205765 IR spacer 4
7 30122031 205467 13 T spacer 4
8 20131056 272 WNHART (6mm) allen key/6mm 1
9 30101032 959000 AT rest board 2
10 301530018 7093 PRE] screw 4
11 30122029 206338 MHERR & rubber cushion 4
12 30112041 206329 TSI treadle chain guide 2
| 13| sewont | oz | serwsxio | serew | 4.
14 | 20131029 | 206337 | K] washer | 8




-59-



Zt—. TRORIMEERT (8568W)  parts
= = - = =
Re}?jl\?o. Pf;t I?I?) Re?iﬁj\lo. L Description é%mt%
1 30102065 A TRE shaft 1
2 H03004 ik 12 ring 1
3 B04017 HhA& 60017 bracket 2
4 HO1011 ik 28 ring 2
5 30125004 NEE TR small gearl 1
6 30125005 NE] A R 2 small gear2 1
7 S10003 BBET M6X0. 75X 5 screw 4
8 30135005 /NF A small timing belt 1
9 30125006 EEZ N lower gear 1
10 S10002 BEET screw 2
11 30102066 T crankshaft 1
12 30103075 e LA Al E recycle sleeve (right) 1
13 30103076 S EIZERIME | recycle sleeve (left) 1
14 S10014 2T M5 X4 screw 4
15 B06004 Hh7k 6801RS bracket 1
16 20108002 14 Bl washer 1
17 201515003 £ R iR AT screw 2
18 30103071 45 thread takeup 1
19 S10002 EET M5 X5 screw 2
20 30108010 b4 el set plate 1
21 S01004 WEET MAX 7.8 screw 2
22 30112073 HE T 5310 bracket 1
23 102003 WEET M4 X T screw 1
24 | 301520015 FTER BT screw 1
25 20128027 Eryic washer 1
26 | 201516003 2R nut 1
27 201511011 PR IRAT screw 1
28 20112053 B e 5 flat spring 1
29 20126020 B pin 1
30 30112074 TS bracket 1
31 30312011 HEYD thread guide 1
32 303511012 HELE 1) screw 1
33 30313019 e (A thread guide (left) 1
34 30313020 e R D thread guide (right) 1
35 501006 2T M3X 4.5 screw 2
36 001026 0JF Pl o ring 2

-60-




-61_



—=. R

Accessories asscmblies

5 B 5 S P Description % &
Ref.No. | Part NO. | Ref.Part. No. Amt.
1 20131037 wmar R oil container 1
2 20131038 fik A oiler 1
3 20131039 s oil funnel 1
4 20131038 fikyih container silicone 1
5 20131051 BT tweezers 1
6 30131007 W NAARF (1. 5mm) allen key/1. 5mm 1
7 20131046 NNHARCT (2mm) allen key/2mm 1
8 30131010 NZSHARCT (3mm) allen key/3mm 1
9 30131012 NSHARCT (4mm) allen key/4mm 1
10 20131047 NNHARCT (5mm) allen key/5mm 1
11 20131056 NNHAARCT (6mm) allen key/6mm 1
12 30131009 NZSHARCT (8mm) allen key/8m 1
13 10131002 W22 T) (KD screwdriver (large) 1
14 10131003 VR4 T) () screwdriver (medium) 1
15 10131004 W22 7] (/N) screwdriver (small) 1
16 20131044 WNAIRTF (1. 5mmEAMN) | allen key driver (1. 5mm) 1
17 30131018 S chain 1
18 10131005 Bk dust cover 1
19 30117001 HLEF needle 4
20 20136001 VET A filter element 1
21 30131005 T (7Tmm~9mm) wrench/ (7mm—-9mm) 1
22 30131006 #F (8mm~ 10mm) wrench/ (8mm—10mm) 1
23 30135005 NFEI small timing belt 1
24 30135004 J Leather belt 1
25 S10005 WEET M3 X3 screw 3

-62-




GAUGE PARTS LIST (1)

@?f@ﬁj

v <> [

.l_g-

HLE FIiEAT EGNEART JEFH e B E D HLE
MACHINE TYPE NEEDLE NEEDLE MAIN FEED | DIFF. FEED PRESSER NEEDLE GUARD
/SPEC. GAUGE | LoLDER PLATE DOG DOG FOOT LOOPER FRONT REAR SFREADER NEEDLE
240 30134006 30115016 30116020
30114012 30114011
248 30134008 30115009 30116009 5011700900 30117001 (1)
256
3011400700
8568 ~01GB 264 30117002 30117005
348 30134007 30115015 30114012 30114011 30116019
556 30134001 30115002 3011601300 30117011 (14#)
3011400700 3011700900
364 30134002 30115003 3011601400
240 30134006 30115010 30116015
30114013 30114010
248 30134008 30115012 30116018 4011700900 30117001 (11%)
256 30115020
30114006 30114005
8568 -02BB 264 30115021 30117002 30117005
348 30134007 30114009 30114008
356 30134001 30115006 30116005 30117011 (14%)
30114006 30114005 3011700900
364 30134002 30115007 30116006




BIHEMH X (2D GAUGE PARTS LIST (2)

b < | Wﬁn}

Zg-

HLE FIEMF FEEAT TR B e B | e D ML
MACHINE TYPE NEEDLE NEEDLE MAIN FEED | DIFF. FEED PRESSER NEEDLE GUARD
/SPEC. HOLDER PLATE DOG DOG FOOT LOOPER FRONT REAR SPREADER | NEEFDLE
240 30134006 30115016 30116020
30114012 30114011
248 30134008 30115009 30116009
SR 30117001 (11%)
256
3011400700
8568 —03DB 264 30117002 30117005
348 30134007 30115015 30114012 30114011 30116019
356 30134001 30115002 3011601300 30117011 (14#)
3011400700 3011700900
364 30134002 30115003 3011601400
356 30134001 30115004 30116003
8568-05CB 30114004 30114003 3011700900 30117002 30117005  [30117001 (11%)
364 30134002 30115005 30116004
356 30134001 30115002 30116003
8568-07CB 3011400700 3011700900 30117002 30117005  |30117001 (11%)
364 30134002 30115003 30116004
240 30134006 30115016 30116020
30114012 30114011
248 30134008 30115009 30116009
3011700900 30117001 (11%)
256
3011400700
8568-08AC 264 30117002 30117005
348 30134007 30115015 30114012 30114011 30116019
556 30134001 30115004 3011601300 30117011 (14#)
3011400700 3011700900
364 30134002 30115005 3011601300
356 30134003 30115008 30116007
8568-21BB 3011400700 3011700900 30117002 30117005 | 30117001 (11%)
364 30134005 30115011 30116017




	开头语.pdf
	目录 拷贝.jpg
	为了安全.eps.jpg
	1页-台板 拷贝.jpg
	2.jpg
	3 拷贝.jpg
	3-2.tif
	4.jpg
	5.jpg
	6.jpg
	7.jpg
	8.jpg
	9.jpg
	10.jpg
	11.jpg
	12.jpg
	13.jpg
	14.jpg
	15.jpg
	16 拷贝.jpg
	17页-套筒部件 拷贝.jpg
	18.pdf
	19页-1部件 拷贝.jpg
	20.pdf
	21页-2部件 拷贝.jpg
	22.pdf
	23页-3部件 拷贝.jpg
	24.pdf
	25页-4部件 拷贝.jpg
	26.pdf
	27页-5部件 拷贝.jpg
	28.pdf
	29页-6部件 拷贝.jpg
	30.pdf
	31页-7部件 拷贝.jpg
	32.pdf
	33页-8部件 拷贝.jpg
	34.pdf
	35页-9部件 拷贝.jpg
	36.pdf
	37页-10部件 拷贝.jpg
	38.pdf
	39页-11部件 拷贝.jpg
	40.pdf
	41页-12部件 拷贝.jpg
	42.pdf
	43页-13部件 拷贝.jpg
	44.pdf
	45页-14部件 拷贝.jpg
	46.pdf
	47页-15部件.jpg
	48.pdf
	49页-16部件 拷贝.jpg
	50.pdf
	51页-17部件 拷贝.jpg
	52.pdf
	53页-18部件 拷贝.jpg
	54.pdf
	55页-19部件 拷贝.jpg
	56.pdf
	57页-20部件 拷贝.jpg
	58.pdf
	59页-21部件.jpg
	60.pdf
	61页-22部件 拷贝.jpg
	62.pdf
	61页-表格 拷贝.jpg
	62页-表格 拷贝.jpg

